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1.0 GENERAL INFORMATION

1.1 Product Description
Not Available

1.2 Related Submittal Grant
None

1.3 Tested System Details

The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:
None

1.4 Test Methodology

Purpose of Test: To demonstrate compliance with the following tests.
TEST FCC CFR 47# PASS/FAIL
Radiated Spurious Emissions 22.917(b)(2) Pass
24.238(a) Pass

Both Conducted and Radiated testing were performed according to the procedures in FCC/ANSI C63.4 and
CSA 108.8-M1983. Radiated testing was performed at an antenna-to-EUT distance of 3 meters.

1.5 Test Facility
The open area test site and conducted measurement data were tested by:
TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912

Phone: 858 546 3999
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure and

ANSI C63.4, unless supplemented with additional requirements as noted in the test report.

1.6 Part 2 Requirements (Remove if Part 15 or 18)
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2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System

See Test Setup Photos Exhibit

Page 4 of 27
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



TUV

AMERICA
Report No. SC303100-03
3.0 RADIATED SPURIOUS EMISSIONS EQUIPMENT/DATA
See following page(s).
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TUV

AMERICA

Test Conditions: RADIATED SPURIOUS EMISSIONS: FCC Part 22.917(b)(2) and Part 24.238(a)

The RADIATED SPURIOUS EMISSIONS measurements were performed at the San Diego Testing Facility:

O - Test not applicable

B - Roof (Small Open Area Test Site)

Testing was performed at a test distance of:

H - 3 meters

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
HP8566B 720 Spectrum Analyzer Hewlett Packard 2115A00842 09/02
AMF-5D-010180-35-10P 719 PreAmplifier Miteq 549460 NCR*
3115 251 Double Ridge Horn Antenna EMCO 2495 12/02
FF 6548-2 783 2000 MHz High Pass Filter Sage 008 NCR*
FF 6548-1 778 900 MHz Low Pass Filter Sage 005 NCR*
3115 453 Horn Antenna Electro Mechanics Co 3564 01/03
8481A 554 Power Sensor Hewlett Packard 1926A27807 09/02
436A 775 Power Meter Hewlett Packard 1918A05312 09/02
8350B/85592C 6707 Sweep Oscillator/Signal Generator Hewlett Packard 2328A00112 NCR*
3146 243 Log Periodic Antenna EMCO 106X 05/03
DM-105-T3 226 Dipole Antenna EMCO 6666 02/03
Remarks: One year calibration cycle for all test equipment and sites. (*) No Calibration Required.
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Kyocera Substitution SC303100
Model: Module 200 with Bluetree antenna
7/7/03
Location: Roof Site
target  Horn cable Signal  Total Spec Margin

Freguency level Gain loss Generator (ERP) Subst.
output power MHz dBuVim  dBi dB dBm dBm dBm dBm
FM low channel 824.04 96.4 0 3.5 247 21.2
FM mid channel 836.49 97.2 0 3.6 255 21.9
FM high channel 848.97 98.0 0 3.6 26.3 22.7
CDMA low channel 824.70 96.0 0 3.5 243 20.8
CDMA mid channel 836.49 95.3 0 3.6 236 20.0
CDMA high channel 848.31 95.5 0 36 23.8 20.2
PCS low channel 1851.25 88.9 78 583 19.3 21.8
PCS mid channel 1880.00 87.7 78 54 18.3 20.7
PCS high channel 1908.75 87.3 79 53 18.5 211
spurious
Bluetree PCS 3760 63.2 7.8 81 -39.7 400 -13 -27.0
Bluetree PCS 3817.5 66.4 78 81 -36.7 -37.0 -13 -24.0
Substitution Procedure:
1. Select emissions that pass with less than 20 dB margin, note the Target level -- reading
on spectrum analyzer.
2. Duplicate this targeted reading with Signal Generator, allowing for antenna horn gain and
cable insertion loss.
3. Compare calculated power output to specification.
Location: TUV 3-meter roof site
Tested by A,

A. Laudani
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Kyocera Substitution SC303100

Model:
7/7/03
Location: Roof Site

output power

FM low channel

FM mid channel
FM high channel
CDMA low channel
CDMA mid channel
CDMA high channel
PCS low channel
PCS mid channel
PCS high channel

Spurious
Comverge PCS
Comverge PCS
Comverge FM
Comverge PCS
Comverge PCS
Comverge PCS

Substitution Procedure:

Module 200 with Comverge antenna

TUV

1. Select emissions that pass with less than 20 dB margin, note the Target level -- reading

on spectrum analyzer.

2. Duplicate this targeted reading with Signal Generator, allowing for antenna horn gain and

cable insertion loss.

3. Compare calculated power output to specification.

Location: TUV 3-meter roof site

Tested by

AL

A. Laudani

target Horn cable  Signal Total Spec  Margin
Frequency level Gain loss Generator (ERP/EIRP) Subst.
MHz dBuvV/m  dBi dB dBm dBm dBm dBm
824.04 105.6 0 35 33.9 304
836.49 105.1 0 36 334 29.8
848.97 104.2 0 3.6 32.5 289
824.70 104.1 0 3.5 32.4 289
836.49 104.8 0 3.6 331 29.5
848.31 104.4 0 3.6 327 29.1
1851.25 88.3 7.8 53 18.7 21.2
1880.00 88.9 7.8 54 19.5 21.9
1908.75 87.4 79 5.3 18.6 212
3702.5 68.4 7.9 8 -33.6 -33.7 -13 -20.7
3760 76.9 78 81 -25.8 -26.1 -13 -13.1
41825 65.1 89 98 -39.1 -40.0 -13 -27.0
5640.00 68.8 1098 104  -28.3 -27.7 -13 -14.7
11280 49.5 139 122 -43.4 -41.7 -13 -28.7
11452.5 49.3 142 12.0 -44.6 -42 .4 -13 -29.4

AMERICA

Page 8 of 27
Rev.No 1.0

TUV AMERICA, INC. 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 546 3999 FAX 858 546 0364



Report No. SC303100-03

Kyocera Substitution SC303100

Model:

/7103

l.ocation: Roof Site

output power

FM low channel

FM mid channel

FM high channel
CDMA low channel
CDMA mid channel
CDMA high channel
PCS low channel
PCS mid channel
PCS high channel

Substitution Procedure:

on spectrum analyzer.

cable insertion loss.

3. Compare calculated power output to specification.

TUV

Location: TUV 3-meter roof site

Tested by

AMERICA
Module 200 with Galtronics antenna
target Horn cable  Signal Total Spec
Frequency level Gain  loss Generator (ERP)
MHz dBuv/m  dBi dB dBm  dBm dBm
824.04 101.6 0 3.5 29.9 26.4
836.49 100.6 0 36 28.9 253
848.97 100.7 0 36 28.0 25.4
824.70 100.4 0 35 28.7 252
836.49 99.7 0 36 28.0 24.4
848.31 99.9 0 36 28.2 24.6
1851.25 92.3 7.8 5.3 22.8 25.3
1880.00 92.3 7.8 5.4 229 25.3
1908.75 91.6 7.9 5.3 22.8 254
1. Select emissions that pass with less than 20 dB margin, note the Target leve! -- reading
2. Duplicate this targeted reading with Signal Generator, allowing for antenna horn gain and
,4-K Lovnmey )
A Ldudani
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Kyocera Substitution SC303100

Model: Module 200 with IRD antenna
717103

Locaticn: Roof Site

target Homn cable Signal Total Spec Margin

Frequency level Gain  loss Generator (ERP) Subst.
output power MHz dBuv/m  dBi dB dBm dBm dBm dBm
FM low channel 824.04 100.1 0 3.5 28.4 249
FM mid channel 836.49 99.6 0 3.6 27.9 243
FM high channel 848.97 100.6 0 3.6 28.9 253
CDMA low channe| 82470 97.2 0 3.5 25.5 22,0
CDMA mid channel 836.49 95.2 0 3.6 235 19.9
CDMA high channel 848.31 953 0 3.6 236 20.0
PCS low channel 1851.25 86.2 78 53 16.5 19.0
PCS mid channel 1880.00 84.3 78 54 14.9 17.3
PCS high channel 1908.75 83.0 78 53 14.2 16.8
spurious
IRD PCS 3702.5 64.2 7.9 8 -36.5 -366 13 -22.6
IRD PCS 3760 63.1 7.8 8.1 -39.6 -39.9 -13 -26.9
IRD PCS 3817.5 65.8 78 841 -37.3 -376  -13 -24.6

Substitution Procedure:

1. Select emissions that pass with less than 20 dB margin, note the Target level -- reading
on spectrum analyzer.

2. Duplicate this targeted reading with Signal Generator, allowing for antenna horn gain and
cable insertion loss.

3. Compare calculated power output to specification.

Location: TUV 3-meter roof site

Tested by
A. Laudani
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Kyocera Substitution SC303100

Model: Module 200 with Orion antenna
71703

Location: Roof Site

target  Horn cable Signal Total Spec Margin

Frequency level Gain loss Generator (ERP) Subst.
output power MHz dBuv/im  dBi dB dBm dBm dBm dBm
FM low channel 824.04 98.4 0 35 26.7 232
FM mid channel 836.49 96.8 0 3.6 251 21.5
FM high channel 848.97 96.4 0 38 24.7 211
CDMA low channel 824.70 97.3 0 35 258 221
CDMA mid channel 836.49 95.0 0 36 233 19.7
CDMA high channel 848.31 94.0 0 36 22.3 18.7
PCS low channel 1851.25 87.0 78 53 15.7 18.2
PCS mid channel 1880.00 86.5 78 54 17.1 19.5
PCS high channel 1908.75 87.0 79 53 18.2 20.8
spurious
Orion PCS 3702.5 64.4 7.9 8 -35.4 -365 13 -22.5

Substitution Procedure:

1. Select emissions that pass with less than 20 dB margin, note the Target level - reading
on spectrum analyzer.

2. Duplicate this targeted reading with Signai Generator, allowing for antenna horn gain and
cable insertion loss.

3. Compare calculated power output to specification.

Location: TUV 3-meter roof site

Tested by 4 .
A. Laudani
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4.0 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part(s) 22.917(b)(2), 24.238(a)
W - Performed

The Equipment Under Test

B - Fulfills the requirements of CFR 47, Part(s) 22.917(b)(2), 24.238(a)

Testing Start Date: 30 June 2003

Testing End Date: 07 July 2003

- TUOV AMERICA, INC. -

Responsible Engineer: Responsible Engineer:
Jim Owen Alan Laudani
(EMC Chief Engineer) (EMC Engineer)
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